TUV Rheinland Nederland B.V.

Return address' P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring BV
Att. Mr. K., Brocke
Industrieweg 12
NL - 1560 AA
Krommenie

The Netherlands

Report

Project number : 89204965
Report number : 89204965.07br

Received:

A sample of floorcovering marked as: “Corkment”

TUV-reference MT14-38835.07

The samples have been received on 20-11-2014,

Product specifications received fiom the applicant:

Commercial name

Product type

Total thickness (mm)

Total mass per unit area (g/n'12)
Batch number

Used adhesive

Date of fixation

Sampling procedure:

The samples are selected by the applicant.

: Corkment

: Linoleum

:2.0

1 1300

151779

: Eurocol Eurosafe Cork 530
:5-11-2014

The test house has had no influence on the sampling procedure.

Order:

Classification of burning behaviour according to EN 13501-1:2007+ A1:2009,

Test method:
Ignitability
Reaction to fire (radiant panel)

Results:
See page two and three,

Appendix:

See page four up to and including eleven.

: ENISO 11925-2:2010
: ENISO 9239-1:2010
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TUV Rheinland Nederland B.V.
The Netherlands

Postal address:
P.O. Box 337
7500 AH Enschede

Parking and delivery:
Josink Esweg 10
7545 PN Enschede

www.tuv.com/nl

T +3188 888 7888
F +31 88 888 7859

Jaring.de Wolff@nl.tuv.com

Date
08-01-2015

Project number
89204965

Report number
89204965.07br

Phone number client
+31 (0) 756 477 604

Fax number client
+31(0) 756 477 771

Article
Corkment

Appendix
| : Flooring Radiant Panel Single
Specimen Report - 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Courl in Zutphen (the
Netherlands) under number 35/2010,
dated November 17th 2010




TEST RESULTS

»  Ignitability EN ISO 11925-2:2010

Date of testing

Conditioning time, climate

:01-12-2014
1> 7 days, 23 +2°Cand 50 +5 % R.H.
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Project number
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Report number
89204965.07br

Description of substrate : Fibre cement board, 8+2 mm, 1800+200 kg/m“ Article

Flame application : Surface Gotkimsit

Application time : 15 seconds Page
2111

Direction: Length Width

Total burning time' 15 15 15 15 15 15

Flame tip reaches 150 mm (s) No No No No No No

Extent of damaged area, length (mm) 68 61 58 58 60 61

Extent of damaged area, width (mm) 14 14 13 13 15 15

Material melts (yes/no) No No No No No No

Shrinks away2 (yes/no) No No No No No No

Glowing3(5e0) No No No No No No

Flaming debris (yes/no) No No No No No No

Ignition of filter paper (yes/no) No No No No No No

1 Including a flame application time of 15 seconds with surface impingement.
2 Shrinks away from flame without being ignited.
3 The time at which it occurs and its duration,

»  Radiant Panel Test EN ISO 9239-1:2010

Date of testing

Conditioning time, climate

Description of substrate

Sampling procedure
Description of cleaning used

Fixing method

:2-12-2014 and 9-12-2014

1 >7days,23+£2°Cand 50+ 5 % R.H.

: Wooden substrate, received from applicant

: By applicant

: None

: Fixed by applicant with Eurocol Eurosafe Cork 530

on 5-11-2014
Test Flame Peak light Smoke
: CRF ; .
specimen, spread (kW/m) attenuation produclnon
orientation (cm) (%) (%6.min)
I, T 60.0 2.6 14.7 121
2,1 64.0 2.3 18.1 167
3,1 64.0 2.4 19.0 163
4,1+ 64.0 2.4 47.0 200
Mean,_4 64.0 2.4 28.0 167
Remarks:  Flashing, transitory- or sustained flaming observed,

All four tested specimen were extinguished manually after the end of the test.
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CONCLUSION ’
Project number
89204865
According to EN 13501-1:2007+ A 1:2009 the tested sample of the aforementioned Report number
quality “Corkment”, in relation to its reaction to fire behaviour is classified: Eq GH2DASCRLIr
The additional classification in relation to smoke production is: s1. Article
Corkment
s ; " R ; " ; Page
I'he aforementioned quality meets the requirement of reaction to fire classification: 3111

En—Sl

The classification is valid for the following end use applications:
- End use substrates of classes A1 and A2-s1,d0, for example fibre cement board.
- Any way of fixation.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

This document does not represent type approval or certification of the product.

Author: Review:
Mr. J df}.‘; Wolff Mr. R. Boerboom

All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by
print, photoprint, microfilm, in electronic form or any other means without the explicit previous wrilten consent
of TUV Rheinland Nederland B.V. The results are based upon the samples received and have not to be
representative for the total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafied within the context of an assignment to TUV Rheinland Nederland B.V., the rights
and obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederiand B.V. and/or the relevant agreement concluded betveen
the contracting parties.

© 2010 TOV Rheinland Nederland B.V.




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repoat predozed vioy the Fire Tewiing Tectnnlgy FRFSeX smeflaae

Flooring Radiant Panel Single Specimen Report

Standurd
Laboratory
Sponson
Dale of ezt

Specimen description
Tesl name
File name
Test number in series

Flux calibration file none

Thickness (mm])
Densiy (kg/m')

Test duration

Substrate used?
Substate

Fixing method
Conditioned?
Comditioning temyge. (*C)
Conditioning RH (%)

Test Resulty
Time to ignition
Time o flameout

CEN SO $239-1:2002

STOV Rheinland Nederland BV,
: Forba Flowing 89204963

e, 02 20104

s Corkiment MT14-38835,07

: Prod #1
DAFRPEILESVA120011.08Y
14

CCAFRPSOFTVCALIBWLX 14018.C5V

: 30 minutes {1300 &)
cYus

: Particle board

: hone

tYes

: 23

2 S0

: 2 minutes 01 secunds (121 5)
S0 minutes (1800 )

Extent of burning (mim) : (0N
Crtical Mux at extinguishment (KW/Ain') 12,62
HF-10 (kW/m?) 16,53
HE-20 (KW/m?) : 345
HE-20 (kW/m?) :2.62
Flame spread at [0 minutes (mm) 1 340
Flame spread at 20 minutes (mm) 1520
Flame spread a1 30 minutes (mm) 1600
Peak light attenuation (%) DT
Time to peak light allenuation s minutes 17 seconds (257 5)
Total integrated smoke (%0.min) S121.49
Potentinl classification + 1E(m)
Smoke produoctlon classifleation 15l

Thewe rea'ts relate oaly 5o 15 beliaviewr ol the spacpnes of the prodoct undee the pasticufr vosditiens of e sl they

are ool wdended s be the sele cnteran foc nssessing the potentinl fire hazard of the pracacs in use.

i |
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Article
Corkment

Page
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

89204965
Fepert pendberadwitl the Fine Tewig Pecknabigy FRESef s Quane g ? Report number
89204865.07br
Smoke Graph
Article
e | _ Corkment
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Test name : Prod #1
File nmme  DAFRPFILESVI4120011.C8Y

Rake Results

Pamition (eed Tune (8) Flux (KWan?y Qeb (M) Positico (nee) Time (s) Flux (KWSm'y Qsh (5Dimd)

4l iR1 1.3 [T Sl 1161 R 3470
o 210 [ KU 2308 360 1421 1.0 1.5495
160 0 9.9 2.766 B0 - 2.5 .
210 KW} 0.1 20502 B4 21

260 447 8.1 1189 Tl0 1.8

Ao 545 [ ] 333 ¢4 1.5

Al 6l [ %] 1381 §10 1.2

110 jus 5.2 3442 800 1.2

460 946 4.1 3376 910 1.1

Comnicnis

Specimen was extinguished manually after end ol test,

hese zesulis refate anly 1o the behaviour of the spacmens of the prochacs undes the parieules combitices of the test; thay
are et intersdad 1o bie the sole eriterian o assessizg the potentaal fire harard of the preduct i s
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Project number

89204965
Report number
Hepzer proddized it the Fire Teshng Techanfogy FRFSM oltware prge l 89204965.07br
n . 2 vs - N ’ Article
Flooring Radiant Panel Single Specimen Report
= : Corkment

Standard CEN IS0 9239-1:2002 Page

Laboratory <10V Rheinland Nederland BV, 6/11

Spansoi : Forbo Flaoring 89204965

Dhate of test e, 022014

Specimen deseription s Corkment MT14-38835.07

Tesl name 1 Crosa #]

File name CINERPEILES412001 2,08V

Test number in series i

Flux calibration file name  ; CAFRPSOFTVWCALIBWFLX L4018.CSY

Thickness (mm)
Density (kgim')

Test duration 30 minntes (1800 5)
Substrale used? Yy

Substrate : Particle board

Fixing methad D nane

Conditioned? :Yes

Conditionmg temp. (°C) +23

Conditioning RH (%) 50

Test Results

Time to 1gnition : 2 minutes 01 secondds (121 5)
Time (o flameoul 30 minutes (1860 s)

Extent of buming (mm) ;60

Critical flux at extinguishoent (kW/m?) 22,29

HF-10 (kVW'/m?) 16,33

HF-20 (k\W/m*) : 3.4

HE-30 (kW) 2.9

Flame spread at 1O mimutes (inm} : AS0

Flame spread al 20 minates (mm} RED

Flame spremd al 30 minutes (inm} : 640

Peak light atlenuation {%%) C 181

Time to pesk light sitenuation 6 minutes 54 seconds (414 5)
Total inleprated smoke (%.min) L 167.07

Potentinl classification s By

Smoke production classification i sl

‘These resihs relate anly 1o the behaviour of the speczmens of the prochic unéer the penicular conditions of the lest; they
2o ol interdad 10 be flie sole crtenon foe assessieg the polentad fire hazaed of the preduoct muse
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Project number
89204965

Report number

Repart preduzod with fie Foe Teting Techrofopy £ RESaN snftaere e ¢ 89204965.07br
Smoke Graph Article
Corkment
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Test name : C'ross #1
File name 2 [XAFRPFILESVA120012.C8V

Rake Results

Positen (mm) Trme (s Fhax (kW) Osb (MIm®)  Positien {mm) Tiise () Flux (k3W'm® Qsh (MI7im?)

4l 172 L B i 1136 14 1318
110 223 14,5 2.3a0 A6 1334 A 3308
160 207 XY 1520 (314 1418 2.5 159
210 4] 9.1 2.757 2] - 2.l -
260 20 8.1 21406 Tia 1.8

o S5 7.4 31588 F60) & I.5

aan 611 6.1 3186 glo 1.3

110 741 5.2 3205 bl 1.2 -
4460 S0 41 1226 410 1.1 -

Conunents

Specimen was extinguished manually after end of test.

These resulis relzse anly (o the bebaviour of the specimens of the prosduet euder the parncatar conditans ol the tess; they
are s e 10 9¢ e wole criterivn for assessang 1 poleatial fire hazasé af ke product in iea




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Rezon poalaced with the Fiee Testing Tochisigy FRESGR w i

Flooring Radiant Panel Single Specimen Report

Standand
Laboratory
Sponsor
Date of test

Specimen deseriplion
Test name
File name
Tesl number in series

Flux calibration file name

Thickness (i)
Density {(kg/m?)

Test dluration
Substrate used?

 EN IS0 9239-1:2002

S TOV Rheinland Nederland BUY.
: Furbo Flooring 89204965 TLC
sDec, 09 2014

cCorkment MT14-38835.407
cCross 72

S DAFRPFILESUA120040 CSV
o4

CCAFRISOFTCALIBTLX 019.08Y

230 minutes  (LX00 <)
cYes

Substrate » Particle board

Fixing method : adhesive

Conditioned? s Yes

Conditioning wemp. ("C) £ 23

Conditioning R (%) 150

Test Resulis

Time to ignition : 2 minutes 01 scconds (121 5)
Time (o flameout 30 mminutes  (1R0D )
Extent of burnimg (mm) ;G40

Critical flux st extinguishment (KW/m?) 1241

HE-1G (kW) 16,31

HE-20 (kWin*) 0343

HE-30 (EW/m?*) :2.41

Flame sprewsd w10 minutes (mm) 350

Flame spread at 20 minutes {mm) 1510

Elame spread at 30 minotes {mm) ]

Peak hight attennatinn (%) LN

Time to peak hght attenuation
Tolal mtegrated smoke (%.min)
Potentlal elassification

Smaoke production classification

c 9 minutes 54 seconds (594 5)
16256

+ E(M)

15l

Thesr resalls refaie vely to the hehaviour of the specimens of the preduct umder (b poticules condstians af e tests they
wre ool intesad el b be the sale coterion taf ssesaing the podental Lire hozard of the procict o se.

fage |
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Boepan peoduoa! walitle Fine Teding Trcbevliuny FRES0E s fusre

100 .

o
a

o
(=]

L3
o

Tesl nume

File na

Position {mm) Trme (s} Flux (KW/m®) Qsa (M)

Transmissicn/Attenuation (%)
P
=3

=7
|
f{
A

P
i 7
J ’\‘ \"‘)-‘-l

.\-

: Cross #2

S
g

Smoke Graph

15
Time {min)

me : DAFRPFILESVI120040.C5V

ait 143
1 241
1641 298
20 ins
2443 A3
MO LhAs
RIFA) 632
410 785
A6 a1y
Comments

Specimen wits extinguished manually after end of fest,

8
6
u.8

89

Rake Results

1.962
2367
2.504
2911
3084
3212
302
3302
3386

510
&40
610
6Hid)
o
760
sl
R
yl

1107
1144
LG

A7
3.1
20
23

s

i

PP A

pape 2

Pasitten (rrand Teme (=) Flue GOW/n®) Qsh (M)

1418
1539
L6216

Thime ressulss relate caly e the bebavices of the specimens oF the praduct urder the particolar corditions of 1he tesr, Pey
are nea infendedd b be the sole cniterion Joe assazssng b pateatal Pre Bazand of the pradoct mouse
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repant peesduzol with e Fim Testing feemtolopy VRS0 aoftepre

pape 1

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsur
Date af test

Specimen deseription
Test name
File name
Test number in scries

Flux calibrabion file name

Thickness (omm)
Density (kg/m?)

Test duration

Substrle used?
Subslrale

Fixing method
Conditioned?
Conditioning temp. (“C)
Condittermng RH (%)

Test Results

Time tn ignition

Tune to Mamesut
Extent of hurning {mm)

Critical flnx at extinpuishment (KW/m®)

HIP-10 (kWim?)
HIP-20 (kWim?)
HI-301 (kWim')

CENISO 9239-1:2002

: TV Rheinland Nederland BV,
: Farbo Flooring 89204965 TLC
s Dee, 092014

 Corkment MT14-38835.07
CCross #3

S DAFRPFILESVUA12005D.C8V
4

FCAFRPSOFTCALIBWLNT4019.C8Y

: 30 minutes (180U s}
“Yes

: Particle board

- adhesive

Yes

123
- 50

2 2 mnutes O] seconds (121 5)
S 30 nutes {18160 5]

S H0

2241

D338

2300

: 241

Flame spread at [0 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes {mm)
Peak light attenuation (%)

Time to peik light atlenuation
Total inteprted smoke (%%, min)

Potential classiflcation
Smoke production classification

T390
2560

s 640

246,97

cd minules 15 seconds (255 5)
1 199.89

L E(I)

151

1z mesalls relese vady o the Behavicus ol the spasmens af the product wacee te partsalar cocditans of 1 ol by
ate pat esemded b be the sole coterion S assessing the patentiz] Eaz larard of te product mse
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Heprat pivdoial wih 2o sve lesimg Teesnnlogy FRESO v dapr

Smoke Graph
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Teat name : Cross #3
File name @ DAFRPFILES A1 250,08V

Rake Results
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geige 2

Report number
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Article
Corkment
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Pasition (mm) Tine (8) Flex (KWims) Osb Mlim) Pozition (mm) Tone () Flus (KW/n7) Qb (M)

an 170 11.5 1,503 S1a MU 37
116 11 0o 2472 564 11Kg il
1041 24N 9.8 2130 Gl 1479 24
210 184 LR 2nd [{Ioh 2.3
20661 137 LEY 2390 T - 19
L8] 430 P 2431 iy - [
36 37 k1 2,353 R0 . 15
410 el 52 2826 Nt - 144
6l FAY 4 24930 Sin - 13
Comments

Spectmen was exlinguished manually after end of test,

i
g
3120

[liese results relate anly fo 1M nehavionr uf 1he specitrens ol te preduct under the pasicu’ar condvives of the fest; they

an: ral sntencest 1 be the sole critenon for sseasing 0z poasmlial fire haird of G o ok




